STATE OF WEST VIRGINIA
DEPARTMENT OF ADMINISTRATION
PURCHASING DIVISION
CHARLESTON, WV

EXPRESSION OF INTEREST
RequisiTiIoN DEP 15584

WEsT CoLumsiA "B" DESIGN
MAsON COUNTY, WV

OPENING DATE: MARCH 6,2012; 1:30 PM
SUBMITTED BY:
GWIN, DOBSON & FOREMAN, INC.

3121 FAIRWAY DRIVE
ALTOONA, PA 16602

GD&I

GWVIN
DOBSOIN &
FOREMAIN

CONSULTING ENGINEERS



STATE OF WEST VIRGINIA
DEPARTMENT OF ADMINISTRATION
PURCHASING DivISION
CHARLESTON, WV

EXPRESSION OF INTEREST
ReEqQuisiTioN DEP 15584

WEST CoLumMBIA "B" DESIGN
MAsoON COUNTY, WV

OPENING DATE: MARCH 6,2012; 1:30 PM
SUBMITTED BY:
GWIN, DOBSON & FOREMAN, INC.

3121 FAIRWAY DRIVE
ALTOONA, PA 16602



State of West Virginia Requ est for ———wommErr— ——PAGETT
[...]
deed description preparation and plans and drawings. Mr. Brunner is a professional
licensed surveyor in West Virginia.

o Robert Beck, CADD Manager, will be the team's Project CADD Supervisory Technician.
Proficient in CADD systems and software, Mr. Beck supervises a staff of eight CADD
Technicians using the latest AutoCAD and AutoDesk software.

prop/2012/WV-AML-Personnel.doc



MARK GLENN, P.E., PRESIDENT

Assignment: Project Principal

Education: BS - Civil Engineering Technology, University of Pittsburgh, 1977
MSCE Graduate Studies - University of Pittsburgh, 1978
MSCE Graduate Studies - New Jersey Institute of Technology (Current)
IWPC Biological Treatment Certificate, Manhattan College, 2008

Registration: Professional Engineer, Pennsylvania, P.E. - 30528-E, 1981
Professional Engineer, West Virginia, P.E. - 13375
Professional Engineer, Maryiand, P.E. - 22577
Professional Engineer, Virginia, P.E. - 31894
Professional Engineer, New York, P.E. - 74992-1 (Inactive)
Professional Engineer, Delaware, P.E. - 11160
Professional Engineer, Ohio, P.E. - 61312
Professional Engineer, New Jersey, P.E. - 40844
Professional Engineer, Florida, P.E. - 56484 (Inactive)

Affiliations: American Academy of Environmental Engineers, Diplomate, 1993
American Society of Civil Engineers, Member, 1978
American Society of Highway Engineers, Member, 1990
Water Environment Federation, Member, 1882
American Water Works Association, Member, 1983
Association of State Dam Safety Officials, Member, 1884
American Concrete Institute, Member, 2010
United States Society of Dams, Member, 2010
Deep Foundation Institute, Member, 2011

Honors & Awards: American Academy of Environmental Engineers - Excellence Award Finalist
Association of State Dam Safety Officials - 1996 Regional Award of Merit
PA Governor's Award for Environmental Excellence - 1999
ACEC/PA Diamond Award - Water Resources, 2001, 2006

Professional Experience

President and principal-in-charge of 55 employee full service consulting engineering firm. Responsible for all
civil, structural, mechanical, electrical, environmental, architectural and transportation engineering projects.
Value of capital projects exceeds one billion dollars over the last twenty-five years. Oversees support services
including project administration, surveying and construction management.

Discipline experience includes water/wastewater treatment facilities; water/transmission distribution, storage
and pumping systems; wastewater coliection, conveyance and pumping systems; combined sewer overflow
(CSO) analysis and modeling; CSO storage and pumping systems; architectural engineering; structural/
building/environmental systems; hazardous waste management; environmental assessments; commercial,
institution and industrial buiidings; dams and reservoirs; groundwater hydrology and development: stormwater
management; bridge design; process treatment design; highways, transportation and traffic facilities: hydraulic
modeling; reports and studies; research projects; mining engineering and reclamation; valuation and rate
studies; civil/site work and residential, commercial and industrial site development.

Experience aiso includes facilities management and operation; capital project financing: municipal facilities
operations; infrastructure system and mineral property valuation and appraisals; stateffederal project
management and procurement; regulatory review and facilities planning design.

Key Projects

ABANDONED MINE RECLAMATION/ACID MINE DRAINAGE ABATEMENT

. PADEP Bureau of Abandoned Mine Reclamation, Annandale-Hallston Deep Mine Sealing and
Outcrop Barrier Restoration. Butler County. PA. Project engineer for design of remote hydraulic
deep mine seals at portal entry, slurry trench outcrop barrier, abandoned surface mine restoration and
refuse pile reclamation. Project cost of $850,000.

proposaliresumes\WV-AML\12mvg



THOMAS E. (TIM) BOLAND, P.E.
DESIGN OPERATIONS DIRECTOR/ENGINEERING MANAGER/
ASSISTANT SECRETARY-TREASURER

Assignment: Design Operations Director/Engineering Manager/
Assistant Secretary-Treasurer

Education: BS - Civil Engineering Technology (Capital Campus), Pennsyivania State University, 1973

Registration: Professional Engineer, Pennsyivania, 1980, P.E. - 029097-E
Professional Engineer, West Virginia, 2001, P.E. - 14536
Professional Engineer, Massachusetts, 1987 (inactive)

Affiliations: National Fire Protection Association (NFPA), Member, 2012
Association of State Dam Safety Officials (ASDSO), Member, 2012
International Code Council (ICC) Member, 2011
American Society of Civil Engineers (ASCE), Member, 1999
Construction Specifications Institute (CSI), Member, 1994
American Society of Testing Materials (ASTM), Member, 1993
ASTM Subcommittee on FRP Chimney Liner Design, Member, 1986
ASTM Subcommittee on Chemical Resistant Construction Units, Member, 1985

Professional Experience

Design Operations Director/Engineering Manager responsible for management of design engineering staff and
overall technical support services coordination, including coordination of projects with the facilities planning
director, construction management director and office services coordinator. Provides technical quality control
review and advisement to project design teams.

Experience includes structural and architectural engineering, building design and construction, civil/site design
for water and wastewater treatment facilities and water distributions and storage systems, industrial build ings,
commercial buildings and institutional buildings; dams and structural rehabilitation.

Extensive capabilities in preparation of contract documents, specifications, construction management, cost
estimating and coordination of all design disciplines from conceptual design through completion of
construction. Serves as liaison between the firm and certain major clients.

Key Projects

HEAVY CIVIL/INFRASTRUCTURE PROJECTS

. Berkeley County Public Water Service District. Potomac River Water Treatment Facility,
Martinsburg. WV, 2005. Design director for upgrade and improvements to the Potomac River Water
Treatment Facility including membrane filiration, oxidation (ozonation), solids handling facilities, and
chemical feed and storage systems. Total Project Cost: $12 million.

. ATK Tactical Propulsions and Controls, Allegheny Ballistics Laboratory, Surface Water intake

: Structures and Water Treatment Facilities Project. Mineral Co., Rocket Center, WV, 2011.

Design operations director for a new Potomac River water intake, water treatment plant addition, raw

water transmission main and new preliminary treatment system. Project elements include 90 ft. deep,

12 ft. diameter vertical wet-well, submerged river intake structure and piping, new filters, clearwell,

chemical feed systems, pumping, sedimentation basin, site piping, site improvements, and pre-
engineered metal building. Total Project Cost - $5 miliion.

proposal\resumes\WV-AML\12teb



CHRISTOPHER M. ECKENRODE, P.E., PROJECT ENGINEER

Assignment: Project Engineer
Education: Pennsyivania State University, University Park, PA (2005)

BS - Civil Engineering (Construction Management Emphasis)
Registration: Professional Engineer, Pennsylvania, 2011 License # PE079451
Affiliations: American Concrete Institute (ACI) Member

Association of State Dam Safety Officials (ASDSQO) Member
Deep Foundations institute (DFI) Member
Porttand Cement Association (PCA)
Computer Skills: AutoCAD, SurvCAD, Microsoft Word, Excel, PowerPoint, Primavera, Bid-2-Win,
Prolog, Insight, GSTABL7 with STEDwin (Stability Program)

Professional Experience

Six (6) years of design experience including general civil engineering and site design, architectural layout,
structural concrete mix designs, pump design, mechanical piping layout, chemical feed and UV systems,
preparation of contract documents and specifications, coordination of design tasks, cost estimating and writing
sequences of controls for water treatment plants. Construction administration experience inciudes conducting
progress meetings, performing field inspections, administrating design drawing review, implementing shop
drawing review, answering RFI's, conducting quantity take-offs, coordination of scheduling and negotiating
construction alterations with contractor/Owner. Experience in all aspects of civil engineering and project
management, with an emphasis in soils and concrete. Thorough working knowiedge of contract documents
including advertising, bidding, agreements, General Conditions and all detailed technical specifications.

Key Projects
ABANDONED MINE RECLAMATION/ACID MINE DRAINAGE ABATEMENT

o Pennsyivania Department of Environmental Protection. Bureau of Abandoned Mine
Reclamation - Cambria District Office. Ebensburg. PA, 2002-5. Junior staff engineer in support of
BAMR Cambria District office including survey crew member on the department's construction unit,
operated prism pole in topographic, drill hole, roadway and final grade surveys, estimated
construction performance by the contractor, established all prescribed job requirements, assisted
engineers in preparing abstracts, change orders and progress reports and performed earthwork
computations for AML reclamation projects. Specific project experience includes:

a. Passive Wetland Treatment Facility and Sedimentation Ponds, Kittanning Area, Armstrong
County, PA

Abandoned Mine Land Reclamation, Highwall Backfilling, Hastings Area, Cambria County, PA
Sinkhole Investigation (Abandoned Deep Mine), Freedom Area, Beaver County, PA
Sinkhole Investigation (Abandoned Deep Mine), Houtzdale Area, Cambria County, PA
Refuse Pile Reclamation, Bakerton Area, Cambria County, PA

Abandoned Mine Land Reclamation, Highwall Backfilling, Beaver Falls, Beaver County, PA

"0 00T

INFRASTRUCTURE/HEAVY CIVIL PROJECTS

. ATK Tactical Propulsions and Controls. Aliegany Baliistics. Laboratory. New Surface Water
intake and WTF Upgrade. Rocket Center. WV. 2011. Design engineer and project manager ofa 2
MGD river intake and water treatment plant that featured a "tee" screen stream intake structure and
an automatic air burst system with submersible turbine pumps, new clarifierffilter units, rapid mix,
flocculation and sedimentation with chain and scrapers, UV disinfection, chemical feed systems, UV
disinfection and softening system (ion exchange) feed pumps, new clearwell, finished water pumps, 2
fagoons and a new plant SCADA system with associated instrumentation and controls. Total project
cost: $7 million.

e Alexandria Borough - Porter Township Joint Sewer Authority. Wastewater Treatment Facility,
BNR improvements. Huntingdon County. PA. 2011. Design engineer and project manager of a
new 1 MGD BNR wastewater treatment facility which featured a new raw water pump station, fine-
mechanical bar screen with washer/compactor, new aeration/clarifier treatment unit, new RAS/WAS
sludge pumps, new PD blowers, UV disinfection, converted digesters, new rotary press and new iiquid
chemical feed systems. Total project cost: $5.5 million.

proposal\resumes\WV-AML\12cme



TRAVIS J. LONG, CEP, SENIOR ENVIRONMENTAL SCIENTIST/SR. ECOLOGIST

Assignment: Senior Environmental Scientist

Education: BS - Environmental Science and Ecology, Juniata College, 2000

Registration: Certified Environmental Professional, CEP - 11050458, 2011

Pennsyivania State Board of Certification of Waterworks Operators License - Class A,
SubClass 1,6,8, - W18603

Continuing
Education: Watershed Academy, Principles of Watershed Management, PA DEP, 2000

Natural Stream Channel Restoration Concepts Levels I-1V, Greene County (NY)
Conservation District, 2001

ArcView GIS (AVStrEAMS), ESRI, 2001

Wetland Hydrology and Soils Training, U.S. EPA, 2001

OSHA 40-hour Hazardous Waste Operations and Emergency Response - No. 193-66-1235-
2167G, 2001

Mine Safety and Health Administration (MSHA) Surface Mine Training, 2002

Professional
Affiliations: Pennsylvania Association of Environmental Professionals, Member

National Association of Environmental Professionals, Member
Academy of Board Certified Environmental Professionals, Member
Pennsylvania Rural Water Association, Member

American Water Works Association, Member

Water Environment Federation, Member

Professional Experience

Environmental and engineering experience performing advanced technical tasks in drinking water,
wastewater, stormwater, solid waste, hazardous waste, oil and gas, and environmental planning and
assessments. Extensive experience in environmental assessments, environmental best management
practices, water and wastewater facilities planning and process design. Complete project experience
including planning, design, funding, construction administration and facility start-up and operations.

Key Projects

ENVIRONMENTAL SCIENCE/ACID MINE RECLAMATION/ACID MINE DRAINAGE PROJECTS

AMR Site, Fairmount City. Clarion County, PA. PADEP Bureau of Abandoned Mine Reclamation
(AMR). Environmental Specialist responsible for project coordination and document retrieval from the
Pennsyivania Department of Transportation and the Pittsburgh and Shawmut Railway for reclamation
of abandoned mine lands. Developed and performed a water quality monitoring program, conducted

geotechnical investigations, assisted in the development of the reclamation plan, and prepared
reports.

Acid Mine Drainag'e Passive Treatment, Red Bank Township, Fairmont City. Clarion Co.. PA.
Fairmont City AMD Passive Treatment, Red Bank Township and the PADEP Bureau of Abandoned

Mine Reclamation Environmental specialist responsible for performing site investigations,
development of a water quality monitering plan, bi-monthly monitoring, review of property ownership
database, review of P&S Railway database, and assistance with base mapping.

Oak Hall Quarry. Surface Mining Permit Revisions. Coliege Township. Centre County, PA.
Hanson Aggregates Environmental Specialist responsibie for performing initial site investigations,
wetland delineations, documenting stormwater control devices, and developing a water quality
monitoring plan. Other tasks involve the composition of permit modules.

proposaliresumes\WV-AML\12tjl



ENVIRONMENTAL SCIENCE/ACID MINE RECLAMATION/ACID MINE DRAINAGE PROJECTS

FGM Stream Assessment and Conceptual Design. Cameron County. PA. Clear Creek, Cameron
County Conservation District. Environmental Specialist responsible for performing site investigations,
implementation of fluvial geomorphology (FGM) stream assessment principles, digital and planimetric
stream surveys, pebbie counts, Level 2-3 calculations, and preliminary conceptual design for the
Venture and the Schatz project sites, as well as preparing the Joint 105/404 Water Obstruction and
Encroachment permits for each project.

Watershed Assessment and Stream Stabilization Project. Cameron, Clearfield. and Elk
Counties. PA. Bennett Branch Watershed Association. Environmental Specialist responsible for
designing the riparian buffer corridor for the natural stream bank stabilization project and performing
as-built surveys on the reconstructed reach. Tasks included construction inspection of monitoring
devices, assistance in the development of a water quality monitoring program, performance of water
quality analyses, and report preparation.

Kettle Creek Growing Greener. Abandoned Mine Land Bio-Capping. Clinton County, PA. Kettle
Creek Watershed Association/Trout Unlimited. Environmental Specialist assisting in development of
reclamation planting plans for an abandoned surface mine site. Tasks included composing the
erosion and sedimentation control plans and preparing the necessary permits.

Mosguito Creek Acid Rain Abatement Project. Girard Township. Clearfield County. PA.
Mosquito Creek Sportsman’'s Association. Environmental Specialist responsible for assisting
volunteer monitors with quarterly water sampling for a watershed-based program to remediate acid
rain impacts to Mosquito Creek and associated trout fisheries. Performed topographic surveys and
wetland delineations for the Duck Marsh and Pebble Run acid abatement design projects. Also